
pw:\\Carollo/Documents\Client/AZ/Yavapai-Apache/9838A00/Deliverables/Wastewater Treatment Report\Appendices 

2016 Integrated Water Master Plan 

APPENDIX A – WATER QUALITY REGULATIONS 



A-1 
pw:\\Carollo/Documents\Client/AZ/Goodyear/9728A00/Deliverables/TM03\Appendix A

APPENDIX A – WATER QUALITY REGULATIONS 

A.1 OVERVIEW 
A number of drinking water regulations apply to the City of Goodyear's current and potential 
future water treatment operations. Certain rules, such as the MDBP regulations, dictate 
finished water quality requirements while others, such as the Unregulated Contaminant 
Monitoring Rule (UCMR) impose monitoring requirements on the water system for 
contaminants not yet regulated. The regulations relevant to Goodyear include: 
[...]
contaminants are endocrine disrupting compounds (EDCs) and pharmaceutical and 
personal care products (PPCPs).  



A-18 
pw:\\Carollo/Documents\Client/AZ/Goodyear/9728A00/Deliverables/TM03\Appendix A

A.11.1 Volatile Organic Compounds  

The EPA announced in February 2011 that it plans to regulate a group of up to 
16 carcinogenic VOCs (including 8 currently regulated compounds and 8 unregulated 
compounds) with one NPDWR. The proposed Carcinoganic VOC Rule (cVOC Rule) is 
expected to be published in September 2013 with a final rule sometime in 2015.  

The group of VOCs regulated under this rule will include the two currently regulated 
compounds, trichloroethylene (TCE) and tetrachloroethylene (PCE). The current MCLs for 
these contaminants are 0.005 milligram per liter, however, the EPA determined in 
March 2010 as part of its second 6-year review that the drinking water standards for these 
two contaminants need to be revised. At this time, it is not completely clear how revised 
MCLs for TCE and PCE will fit into the cVOC Rule. The EPA has indicated that if it does not 
decide to regulate the carcinogenic VOCs as a group, then it will move forward with revising 
the drinking water standards for TCE and PCE in 2012. 

A.11.2 Nitrosamines 

Nitrosamines are a group of chemical compounds, a number of which are classified by the 
EPA as probable human carcinogens, with 10-6 cancer risk levels at ng/L concentrations. 
Nitrosamines are a byproduct of manufacturing processes such as rocket fuels, foods, and 
beverages, and can enter the treatment plant from upstream industrial and wastewater 
treatment plant discharges. These compounds can also be formed within the treatment 
plant or distribution system as a byproduct of chloramines and chlorine reacting with 
organic nitrogen precursors.  

A total of six nitrosamines, including NDMA, were monitored as part of UCMR2. As of 
March 2011, UCMR2 data indicate that NDMA is the predominant nitrosamine occurring in 
drinking water. Further, NDMA was detected three times more frequently in surface waters 
than ground waters and ten times more frequently in surface water plants using 
chloramines versus chlorine alone. NDMA was also detected at higher concentrations at 
maximum residence time locations in the distribution system as compared to entry points.  

The EPA is considering regulating the nitrosamines as a group since most of them have 
common treatment/control processes. It is also considering setting the MCLG at zero since 
all the nitrosamines are probable carcinogens. The EPA is waiting for all of the data from 
UCMR2 to become available before moving forward with proposing a regulation.  

A.11.3 Hexavalent Chromium 

Chromium is a metallic ion that occurs naturally in water along with iron, though usually in 
significantly smaller amounts. It is also produced by steel manufacturing plants and can be 
discharged into surface water bodies from such plants. Chromium will quickly convert to the 
hexavalent form, Cr-VI, in the presence of oxygen. Cr-VI is carcinogenic, and is being 
evaluated by the EPA for regulation. 



A-19 
pw:\\Carollo/Documents\Client/AZ/Goodyear/9728A00/Deliverables/TM03\Appendix A

The EPA is currently conducting an Integrated Risk Information System (IRIS) toxicological 
assessment of Cr-VI. The draft assessment for Cr-VI oral injection will be combined with the 
draft assessment for Cr-VI inhalation exposure. Release of a final IRIS Cr-VI assessment is 
not expected until at least 2014. It is unlikely we will have a proposed MCL before early 
2016.  

A.11.4 Perchlorate 

Perchlorate is a manmade chemical that is used in the manufacture of rocket fuels and 
explosives. It can also occur naturally in the environment. The discovery of perchlorate in 
water supplies has caused a lot of concern due to the potential harmful impact of this 
chemical on the functioning of the thyroid gland. Perchlorate was included in all of the three 
CCLs that EPA has published to date. Based on data collected from its UCM program and 
comments received from the public, the EPA made a determination to regulate perchlorate 
in drinking water in February 2011. It intends to publish a proposed NPDWR for public 
comment and review within 24 months of making the regulatory determination.  

In spite of a lack of a federal MCL, some states have developed their own MCLs for 
perchlorate. An MCL of 6 μg/L became effective in California in October 2007. The state of 
Arizona has established an advisory level of 14 μg/L for perchlorate in drinking water.  

A.11.5 Methyl Tertiary Butyl Ether  

MTBE is a chemical compound that is manufactured from methanol and isobutylene, and it 
is almost exclusively used as a gasoline additive. It does not occur naturally in the 
environment. Contamination of the raw water source is possible by ways of petrochemical 
spills and leaks from fuel storage tanks. There is limited data on the harmful health effects 
of MTBE on human health; however, the chemical has caused cancer in laboratory rats. 
Low levels of MTBE can result in offensive taste and odor in drinking water.  

A national standard for MTBE does not exist, although some states have set their own 
standards. California set a secondary MCL of 5 μg/L in 1999 to address taste and odor 
issues, and a primary MCL of 13 μg/L in 2000 to address health impacts. In 1997, the EPA 
issued a Drinking Water Advisory on MTBE recommending 20-40 ppb to address taste and 
odor concerns.  

A.11.6 Endocrine Disrupting Chemicals and Pharmaceuticals and 
Personal Care Products  

EDCs are chemicals, both naturally occurring and manmade, that interfere with the normal 
function of the endocrine or hormonal system in animals and humans. The EPA currently 
regulates certain suspected EDCs including atrazine, DDT, dioxin, lead, cadmium, and 
mercury. If adverse effects on the endocrine system are determined at concentrations lower 
than current MCLs, then revised regulations may be established for these compounds.  



A-20 
pw:\\Carollo/Documents\Client/AZ/Goodyear/9728A00/Deliverables/TM03\Appendix A

PPCPs, including EDCs, refer to all pharmaceuticals used for human health and cosmetic 
purposes, as well as veterinary drugs. Typical PPCPs include pharmaceuticals, over-the-
counter medications, perfumes, detergents, insect repellents, steroids, and antibiotics. 
PPCPs can enter surface water bodies from a variety of sources including industrial and 
municipal effluents, agricultural runoffs, and hospital residues.  

Existing literature indicates that some PPCPs at or above 0.1 ng/L will induce endocrine-
mediated changes in aquatic life. The health impacts on humans have not been observed 
because PPCPs occur in the environment at very low concentrations. A recent study 
conducted by Dr. Shane Snyder at Southern Nevada Water Authority has shown that 
PPCPs at the levels found in municipal wastewater effluents do not pose a health risk to 
humans (presented at the 21st Annual Water Reuse Symposium). Currently these PPCPs 
are not regulated by the EPA. 

A.12 SECONDARY WATER QUALITY ISSUES 
Taste and odor compounds and total dissolved solids are water quality characteristics that 
are drinking water concerns. They do not pose a threat to public health but are concerns 
because of secondary, non-health related issues. Future regulation of taste and odor 
compounds and total dissolved solids is unlikely, but secondary standards exist for these 
water quality parameters, which are discussed in the following sections. 

A.12.1 Taste and Odor Compounds 

Consumers of Colorado River water from the Central Arizona Project (CAP) Canal have 
complained of a musty/moldy taste and odor. The taste and odor problems in the CAP 
water have been attributed to 2-methylisoborneol (MIB) and geosmin, which are 
compounds produced by blue-green algae. These taste and odor compounds have been 
determined to originate mostly in reservoirs and the lower reaches of canals. 

Concentrations of taste and odor compounds in water above 0.010 mg/L affect consumers' 
perception of drinking water quality and safety. Taste and odor compounds can lead to 
reduced water consumption and reliance on bottled water for drinking. These compounds 
can be removed during the water treatment process using powdered activated carbon, 
ozone oxidation and filtration with granular activated carbon media, and other methods. 

A.12.2 Total Dissolved Solids 

Total dissolved solids are the quantity of salts dissolved in drinking water. Total dissolved 
solids include: 

 Anions – carbonate, chloride, sulfate, etc. 

 Cations – sodium, calcium, magnesium, etc. 



A-21 
pw:\\Carollo/Documents\Client/AZ/Goodyear/9728A00/Deliverables/TM03\Appendix A

Total dissolved solids are derived from several sources, including natural geologic 
formation, irrigation return flows, residential sources (human waste, water softeners, food 
waste), and industrial sources. The potential impacts of high total dissolved solids in 
drinking water are: 

 Objectionable mineral taste 

 Color 

 Infrastructure corrosion or scaling (depending on water chemistry) 

 Reduced applications for reclaimed water 

No NPDWR exists for total dissolved solids, but USEPA has issued a secondary standard 
of 500 mg/L. The World Health Organization has established a recommended total 
dissolved solids standard of 1,000 mg/L for taste. 



pw:\\Carollo/Documents\Client/AZ/Yavapai-Apache/9838A00/Deliverables/Wastewater Treatment Report\Appendices 

2016 Integrated Water Master Plan 

APPENDIX B – WATER INFRASTRUCTURE UNIT COSTS 



8 mgd Conventional WTP Conceptual Cost

Cost Items Cost
General Conditions $1,607,769
Site Construction $2,679,614
Yard Piping $1,607,769
Treatment Facility

Intake Structure and Bar Screen $656,519
Pre-Sedimentation Basin $1,635,824
Raw Water Pump Station $1,156,153
Ozone Contact Basin $0
Rapid Mix, Flocculation and Sedimentation $2,336,687
Filtration $3,176,913
Finished Water Reservoir and Pump Station $2,553,431
Wastewater Recovery Basin and Pump Station $471,199
Sludge Thickener and Pump Station $826,498
Chemical Storage and Feed System $577,174
Operation Building and Lab $329,237
Sludge Handling and Dewatering Facility $930,818

EI&C $5,359,228
TOTAL DIRECT COST $25,904,834

Contingency $5,180,967
General Contractor Overhead, Profit & Risk $3,108,580
Escalation to Mid-Point $1,367,775
Sales Tax   (Based on  50% Materials) @ 4% $1,422,486
Bid Market Allowance @ 0% $0

TOTAL CONSTRUCTION COST $36,984,642

$4.78/gallon



16 mgd Conventional WTP Conceptual Cost

Cost Items Cost
General Conditions $2,559,605
Site Construction $4,266,008
Yard Piping $2,559,605
Treatment Facility

Intake Structure and Bar Screen $995,097
Pre-Sedimentation Basin $2,479,446
Raw Water Pump Station $1,752,400
Ozone Contact Basin $2,701,943
Rapid Mix, Flocculation and Sedimentation $3,541,755
Filtration $4,815,300
Finished Water Reservoir and Pump Station $3,870,278
Wastewater Recovery Basin and Pump Station $714,204
Sludge Thickener and Pump Station $1,252,736
Chemical Storage and Feed System $874,832
Operation Building and Lab $334,001
Sludge Handling and Dewatering Facility $1,410,857

EI&C $8,532,017
TOTAL DIRECT COST $42,660,085

Contingency $8,532,017
General Contractor Overhead, Profit & Risk $5,119,210
Escalation to Mid-Point $2,252,452
Sales Tax   (Based on  50% Materials) @ 4% $2,342,551
Bid Market Allowance @ 0% $0

TOTAL CONSTRUCTION COST $60,906,315

$3.81/gallon



Page 1 of 2 

Conceptual Cost Estimate Details   
Basic Assumption
Items Value Unit
WTP Design Capacity 8 mgd
Current ENR (Feb 2016) 10182 - 
Scale Factor n 0.6 - 
Location Factor Conversion 
(RS Means) 

1.00 -

Cost Component Description Reference 
Year of 

Reference 
ENR CCI of 
Reference 

Location 
Factor of 

Reference 

Baseline 
Cost of 

Reference 

Firm 
Capacity of 
Reference 

Goodyear 
WTP 

Capacity 
Capacity 

Ratio 
Adjustment 

Factor 

Adjusted 
Ratio; % of 

Direct; 
Quantity 

Pre-
Escalation 

Cost 

Escalation 
Ratio Based 
on ENR CCI 

Location 
Factor 

Adjustment 

Include 
Process in 
Train? 1/0 

CAP Cost 
(In 2015 $) Comments 

GENERAL CONDITIONS 
General Conditions 6% $1,607,769  

Subtotal $1,607,769 
SITE WORKS 
Site Works 10% $2,679,614  

Subtotal $2,679,614 
YARD PIPING 
Yard Piping 6% $1,607,769 

Subtotal  $1,607,769 
INTAKE STRUCTURE AND BAR SCREEN 
Intake Structure   Greenway WTP 2002 6538 1.0 $159,570 16.0 mgd 8.0 mgd 0.66 1 0.66 $105,277 1.56 1.00 1 $163,954  
Bar Screen Structure   Greenway WTP 2002 6538 1.0 $371,930 16.0 mgd 8.0 mgd 0.66 1 0.66 $245,382 1.56 1.00 1 $382,148 
Bar Screen Equipment Greenway WTP 2002 6538 1.0 $107,465 16.0 mgd 8.0 mgd 0.66 1 0.66 $70,900 1.56 1.00 1 $110,417  

Subtotal 1 $656,519 
PRE-SEDIMENTATION BASIN 
Pre-Sedimentation Structure   Greenway WTP 2002 6538 1.0 $1,592,086 16.0 mgd 8.0 mgd 0.66 1 0.66 $1,050,385 1.56 1.00 1 $1,635,824
Mixing Equipment (included under 
floculation basin cost) 

Subtotal 1 $1,635,824 
RAW WATER PUMP STATION 
Pump Station Structure Greenway WTP 2002 6538 1.0 $544,483 16.0 mgd 8.0 mgd 0.66 1 0.66 $359,225 1.56 1.00 1 $559,441  
Pump Equipment (include all process 
pumps in WTP) 

Greenway WTP 2002 6538 1.0 $401,757 16.0 mgd 8.0 mgd 0.66 1 0.66 $265,061 1.56 1.00 1 $412,794 

Sluice/Weir Gates (include all gates in 
WTP) 

Greenway WTP 2002 6538 1.0 $179,000 16.0 mgd 8.0 mgd 0.66 1 0.66 $118,096 1.56 1.00 1 $183,918 

Subtotal 1 $1,156,153 
OZONE CONTACT BASIN 
Ozone Contact Basin Structure Greenway WTP 2002 6538 1.0 $559,805 16.0 mgd 8.0 mgd 0.66 1 0.66 $369,334 1.56 1.00 1 $575,184  
Ozone Generator Structure Greenway WTP 2002 6538 1.0 $282,000 16.0 mgd 8.0 mgd 0.66 1 0.66 $186,051 1.56 1.00 1 $289,747 
Ozone System Greenway WTP 2002 6538 1.0 $719,000 16.0 mgd 8.0 mgd 0.66 1 0.66 $474,363 1.56 1.00 1 $738,753  
LOX Building Greenway WTP 2002 6538 1.0 $174,149 16.0 mgd 8.0 mgd 0.66 1 0.66 $114,895 1.56 1.00 1 $178,933  

Subtotal  0 $0.00 
RAPID MIXING, FLOCCULATION AND SEDIMENTATION 
Flocculation Basin Structure Greenway WTP 2002 6538 1.0 $724,085 16.0 mgd 8.0 mgd 0.66 1 0.66 $477,718 1.56 1.00 1 $743,977 
Final Sedimentation Structure Greenway WTP 2002 6538 1.0 $1,375,975 16.0 mgd 8.0 mgd 0.66 1 0.66 $907,805 1.56 1.00 1 $1,413,776  
Mixing Equipment (including all mixers 
in WTP) 

Greenway WTP 2002 6538 1.0 $174,149 16.0 mgd 8.0 mgd 0.66 1 0.66 $114,895 1.56 1.00 1 $178,933 

Subtotal 1 $2,336,687 
FILTERS 
Filter Structure Greenway WTP 2002 6538 1.0 $2,473,380 16.0 mgd 8.0 mgd 0.66 1 0.66 $1,631,822 1.56 1.00 1 $2,541,330  
Air System Greenway WTP 2002 6538 1.0 $103,200 16.0 mgd 8.0 mgd 0.66 1 0.66 $68,087 1.56 1.00 1 $106,035  
Filter Media Greenway WTP 2002 6538 1.0 $515,389 16.0 mgd 8.0 mgd 0.66 1 0.66 $340,030 1.56 1.00 1 $529,548  

Subtotal 1 $3,176,913 



Page 2 of 2 

Cost Component Description Reference 
Year of 

Reference 
ENR CCI of 
Reference 

Location 
Factor of 

Reference 

Baseline 
Cost of 

Reference 

Firm 
Capacity of 
Reference 

Goodyear 
WTP 

Capacity 
Capacity 

Ratio 
Adjustment 

Factor 

Adjusted 
Ratio; % of 

Direct; 
Quantity 

Pre-
Escalation 

Cost 

Escalation 
Ratio Based 
on ENR CCI 

Location 
Factor 

Adjustment 

Include 
Process in 
Train? 1/0 

CAP Cost 
(In 2015 $) Comments 

FINISHED WATER RESERVOIR AND PUMP STATION 
Finished Water Reservoir Structure Greenway WTP 2002 6538 1.0 $1,221,340 16.0 mgd 8.0 mgd 0.66 1 0.66 $805,784 1.56 1.00 1 $1,254,893  
Finished Water Pump Station Structure Greenway WTP 2002 6538 1.0 $647,748 16.0 mgd 8.0 mgd 0.66 1 0.66 $427,354 1.56 1.00 1 $665,543  
Disinfection Building Greenway WTP 2002 6538 1.0 $392,470 16.0 mgd 8.0 mgd 0.66 1 0.66 $258,934 1.56 1.00 1 $403,252  
Chlorination System Greenway WTP 2002 6538 1.0 $223,600 16.0 mgd 8.0 mgd 0.66 1 0.66 $147,521 1.56 1.00 1 $229,743 
Pump Equipment (include under raw 
water pump station) 

Subtotal   1 $2,553,431 
WASHWATER RECOVERY BASIN AND PUMP STATION 
Washwater Recovery Basin Structure Greenway WTP 2002 6538 1.0 $458,600 16.0 mgd 8.0 mgd 0.66 1 0.66 $302,563 1.56 1.00 1 $471,199  